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CHAO ZHOU XIHU PLASTIC HARDWARE FACTORY .

XIHU INDUSTRIAL ZONE XINYANG ROAD CENTRE CHAOZHOU CITY GUANGDONG 

CHINA.

.

The following sample(s) was/were submitted and identified on behalf of the clients as : 304 stainless steel wire .

SGS Job No. : CP15-034721 - SZ .

Date of Sample Received : . 18 Jun 2015.

Testing Period : . 18 Jun 2015 - 30 Jun 2015 .

Test Requested : . Selected test(s) as requested by client. .

Please refer to next page(s). .

Please refer to next page(s). .

Test Method : .

Test Results : .

Zm guan.

Approved Signatory .

Signed for and on behalf of
SGS-CSTC Standards Technical Services Co., Ltd. Guangzhou Branch.
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Test Results : .

Test Part Description : .

Specimen No.. SGS Sample ID. Description.

SN1. CAN15-103920.001 Silver-gray metal .

Remarks :.

(1) 1 mg/kg = 1 ppm = 0.0001% .

(2) MDL = Method Detection Limit .

(3) ND = Not Detected ( < MDL ) .

(4) "-" = Not Regulated .

Elementary Analysis.

Test Method : . With reference to IEC 62321-5:2013, determination of Lead by ICP-OES. .

001.

Lead (Pb). mg/kg. 2 ND

Test Item(s). Unit. MDL.
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ATTACHMENTS 
Pb Testing Flow Chart 

 

1) Name of the person who made testing: Bruce Xiao   
2) Name of the person in charge of testing:  Bella Wang 
3) These samples were dissolved totally by pre -conditioning method according to bel ow flow chart.  
 
 
 

Sample Preparation 

Sample Measurement 

Acid digestion with 
microwave/ hotplate 

 

Filtration 

Solution Residue 

1) Alkali Fusion / 
Dry Ashing 

2) Acid to 
dissolve 

ICP-OES/AAS 

DATA 

Pb 
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Sample photo: .

CANEC1510392001

CAN15-103920.001 .

SGS authenticate the photo on original report only .

*** End of Report *** .
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